
Environment Protection Engineering 

Vol. 24 1998 No. 1-2 

LUCYNA BOGDAN«, JANUSZ LIMITO WSKI
**

, 
ZBIGNIEW NAHORSKIY, JAN STUDZIŃSKI

*
, RYSZARD szETELA 

MATHEMATICAL MODEL AND ITS CALIBRATION FOR  
RZESZÓW  WASTEWATER TREATMENT PLANT 

A model of the activated sludge wastewater treatment plant in Rzеszów is presented. It consists of 
submodels of primary clarifiers, aeration basins and secondary clarifiers, including equations describing 
the physical and biochemical transformations taking place in the vessels: sedimentation and thickening in 
the clarifiers and biological transformations of the influent wastewater components in the aeration tanks. 
The model parameters were estimated in two steps. In the first step, the active volumes of the tanks were 
estimated from the results of the planned experiment carried out in the plant, and in the second one, ki-
netic and stoichiometric parameters were estimated based on the data collected during regular plant 
operation. 

1. WASTEWATER TREATMENT PLANT IN  RZESZÓW  

The designed capacity of the  Rzeszów  wastewater was 75000 m3/d. The sewage 
comes from the part of the city of  Rzeszów  on the left bank of the Wislok river. The 
sewerage system is partly of the mixed type. Apart from the domestic sanitary waste-
water there are also industrial discharges from 112 sources including pharmaceutical, 
food processing and big metal industry works. 

The plant wastewater treatment facilities consist of a raw sewage pumping station, 
screens, grit chambers, two primary clarifiers, three parallel activated sludge aeration 
basins and two secondary clarifiers. After mechanical treatment the wastewater flows 
to the activated sludge tanks equipped with fine pore aeration system where organic 
and nitrogenous matter is being decomposed biologically under oxic conditions. The 
mixed liquor from the tank outlet flows to the secondary clarifiers where the sludge is 

Systems Research Institute, Polish Academy of Sciences, Newelska 6, 01-447 Warszawa, Poland 
(bogdan, studzins, nahorski)@ibspan.waw.pl. 

"  Wrocław  Agricultural University, Rural Building Institute, Dicksteina 3, 51-617  Wrocław,  Poland. 
***  Wrocław  University of Technology, Institute of Environment Protection Engineering, p1. Grun-

waldzki 9, 50-377  Wrocław,  Poland. szetela@iios.pwr.wroc.pl. 



96 L. BOGDAN et al.  

thickened and separated from the treated effluent. The layout of the plant is shown in 
figure 1, and table 1 presents the plant influent characteristics measured in 1994. 

Fig. 1. Layout of the  Rzeszów  wastewater treatment plant 

Table 1 

Characteristics of the influent to the  Rzeszów  treatment plant 

Unit Min. Average Max. 

Flow rate m3/d 35 000 

Suspended solids g/m3  84.0 309.2 349.1 

BOD5  g/m3  80.0 416.8 770.0 

Dichromate COD g/m3  325.0 507.6 753.0 

Ammonia nitrogen g N/m' 14.0 28.3 40.0 

TKN g N/m3  29.0 52.9 81.0 

Total phosphorus g P/m3  15.1 

Each of the main facilities of the Rzeszбw treatment plant (primary clarifiers, acti-
vated sludge bioreactors and secondary settling tanks) can successfully be modelled. 
The submodels of the individual elements together with the model of inputs (influent 
flow rate, concentrations) constitute a complete model of the treatment plant. Screens 
and grit chambers do not contribute much to the inputs modifications, and can usually 
be neglected in modelling. 



Mathematical model and its calibration for  Rzeszów  wastewater treatment plant 97 

2. MODEL OF THE PLANT INPUTS 

Concentrations of pollutants in wastewater are structured according to their nature 
(organics and nitrogen) and the transformations they undergo in treatment processes. 
The items of the structure are then state variables in the models of the processes. 

COD is a superior measure of the wastewater organic material for the modelling 
purposes. It provides a link between electron equivalents in organic substrate, biomass 
and oxygen utilised by the biomass. The organic matter in wastewater can be subdi-
vided into four categories [1]: 

inert soluble organics (sI, mg COD/dm3), 
inert particulate organics  (х1,  mg COD/dm3), 
readily biodegradable organics (ss, mg COD/dm3), 
slowly biodegradable organics (xs, mg COD/dm3). 
Inert organics (si  and xi) do not undergo transformations and leave the treatment 

plant unchanged in form. Readily biodegradable material (ss) consists of relatively 
simple molecules that can be taken in directly by heterotrophic bacteria and used for 
their multiplication. The slowly biodegradable organics (xs) consist of relatively com-
plex molecules, which must be hydrolysed extracellularly and converted into readily 
biodegradable substrate and thus available to heterotrophic bacteria. For the purposes 
of activated modelling, the xs  fraction is treated as if it was particulate. 

Nitrogenous matter in wastewater can be divided into five categories: 
ammonia nitrogen  (s№1,  mg N/dm3), 
biodegradable, soluble organic nitrogen  (5№1,  mg N/dm3), 
biodegradable, particulate organic nitrogen (xю, mg N/dm3), 
inert, soluble organic nitrogen (sNI, mg N/dm3), 
inert, particulate organic nitrogen (xNI, mg N/dm3). 

Table 2 

Organic and nitrogenous fractions in raw wastewater 

Symbol Fraction of total COD Fraction of total nitrogen 

Si 0.045 
хI  0.356 
sS 0.161 
xs 0.438 

5N1 — 0.784 
SNo — 0.062 
XND — 0.154 

A content of the inert nitrogen (sNI  and xж) in wastewater is usually very low and 
may be excluded from modelling. Proportions of the COD and nitrogen fractions in 
a given wastewater are characteristic of the wastewater and supposed to be more or 



98 L. BOGDAN et al. 

less constant over a time. For the sewage from  Rzeszów  the fractions given in table 2 
have been identified [2]. 

3. HYDRAULIC MODEL OF THE MAIN PLANT VESSELS 

The hydraulic model consists mainly of submodels of the basic vessels which may 
be treated as the ideally mixed tanks. Thus each submodel contains only one unknown 
parameter, viz. the vessel volume. The volume, which takes an active part in the flow 
dynamics (called the active volume), may differ significantly from the geometric vol-
ume, which happens also in this case. The reason for this will be discussed in the se-
quel. The main difficulty in estimating experimentally the active volume arises from 
the unsteady inflow to the plant during the day (see figure 2). This gives the nonsta-
tionary model to describe the vessel dynamics. 

I i i 1  

24 48 72 96 120 144 168 192 216 240 264 

Fig. 2. The influent flow rate in a treatment plant 

If a tracer is used in an experiment, the balance of the tracer mass yields the equ-
ation 

V 

dc(t) 
 = Q(t)[с, (t) — c(t)] (1 ) 

where V is the active volume, c(t) and с (t) are the concentrations of the tracer in the 
vessel and in the influent, respectively, and Q(t) is the influent flow rate. This is the 
first order ordinary differential equation with a varying parameter. 

Let us introduce a new variable [3] 

~(t) = JQ(T)d'r 
0 

2500  

2000 — 

1500 — 

1000 

500 

0 
0 



Mathematical model and its calibration for  Rzeszów  wastewater treatment plant 99 

which is the volume of wastewater which has passed through the vessel from the be-
ginning of observations. As Q(t) > 0 there exists the inverse differentiable function t = 
g(. Inserting it to (1) we have 

dc(4) d4 
= V 

d dt 
=Q(Ś)[c;o( ) — c(')] 

where  с(')  is equal to с(g()) and similar to c;() and Q(4). But d'/dt = Q(t) and there-
fore 

V  
дс(Ś) _ - с(). д'  

Thus, when the lapse of time is measured as the passed liquid flow instead of time, 
then the vessel is described by the equation with a constant parameter. 

When planning the experiment it was found that the piecewise constant admini-
stration of the tracer would be most suitable because of technological reasons. In this 
case, equation (2) can be transformed to  

с(4„)  = V f e `' с;~ (т)dт  = e v  c() + (1— e Y  )с;n () (3) 

where 4, = «1,,), t„ is the time of nth observation, and  д„  = 4„ -',, _ 1  is the observation 